
Models:  540200800
Parts Manual

Z2-7 Collection System

(04/14/03)



17

Replacement Parts
540200800  Assembly

ITEM       PART NO. DESCRIPTION QTY.
   1      540200853 Frame/Top Assembly    1
   2      540093817 Container, 30 Gal.    2
   3      540092531 Front Weight    3
   4      540092767 Heat Shield    1
   *      540200854 Small Parts Kit, including:    1
   *      540200855 Manual    1
   5      540099693 Pin, Wire Lock    2
   *      540093961 Ear Plugs    1
   *      540099077 Bolt, Hex, 5/16”-18 x 1”    2
   *      540000413 Washer, Flat, 5/16”    4
   *      540099079 Nut, Hex, Nylon Lock, 5/16”-18    2

*  Not shown

1

5

3
2 4



18

Replacement Parts

540200853  Top/Frame Assembly

ITEM       PART NO. DESCRIPTION QTY.

   1      540092704 Gas Spring    1
   2      540200849 Frame    1
   3      540001765 Bolt, Hex, 3/8”-16 x 3”    1
   4      540099065 Nut, Hex, Nylon Lock, 3/8”-16    1
   5      540099015 Bolt, Hex, 5/16”-18 x 1-1/2”    1
   6      540099079 Nut, Hex, Nylon Lock, 5/16”-18    1
   7      540099082 Pin, Cotter, #13    2
   8      540099102 Pin, Clevis, 5/16” x 1-1/4” w/ 2 holes    1
   9      540104804 Decal, Husqvarna    1
  10      540200027 Decal, Caution List    1

1

10

8

9

7

6

5

4

2

3



19

Replacement Parts

540092675  Top Assembly

ITEM       PART NO. DESCRIPTION QTY.
   1      540092720 Top, Plastic    1
   2      540092761 Rubber Flap    1
   3      540092754 Top Insert    1
   4      540092535 Inlet    1
   5      540099074 Washer, Flat, 1/4”   22
   6      540000122 Bolt, Hex, 1/4”-20 x 3/4”, Gd. 5    3
   7      540099072 Nut, Hex, Nylon Lock, 1/4”-20   19
   8      540092702 Latch    1
   9      540093210 Spring    1
  10      540000124 Bolt, Hex, 1/4”-20 x 5/8”   16
  11      540000134 Bolt, Hex, 1/4”-20 x 2”    2
   *      540093610 Weatherstripping, 1/2” x 1”   6 ft

               *      540093611 Weatherstripping, 1/2” x 2”   6 ft

* Not Shown

1

98

7

5
6

5

5

4

3

2

7

10

11

10



20

Replacement Parts

540030166  6 hp Kohler Vacuum Assembly  
540030167  5.5 hp Briggs & Stratton Vacuum Assembly

ITEM       PART NO. DESCRIPTION       QTY.
1 540094004 Blower Housing 1
2 540107832 Impeller 1
3 540092705 Inlet, Blower Housing 1
4 540099001 Washer, Spring, 5/16” 5
5 540099012 Bolt, Hex, 5/16”-24 x 3/4” 5
6 540099027 Screw, Set, 3/8”-24 x 3/8” 2
7 540099002 Key, Square, 3/16” x 3/16” x 1-3/4”1
* 540094082 Decal, Hot Surfaces 1
* 540200027 Decal, Caution List 1
* 540097081 Screw, muffler deflector (Kohler only) 2
* 540097055 Deflector, exhust (Kohler only) 1
* 540094251 Hardware Kit, including: 1
* 540099015 Bolt, Hex, 5/16”-18 x 1-1/2” 4
* 540099079 Nut, Hex, Nylon Lock, 5/16”-18 4
8 540099072 Nut, Hex, Nylon Lock, 1/4”-20 6
9 540099074 Washer, Flat, 1/4” 6

* Not Shown

7

6

4

5

4

3

2

1

9
8

5



21

Replacement Parts
539106782  Spindle Drive Kit, 42”
539106783  Spindle Drive Kit, 48”
539106784  Spindle Drive Kit, 52”
539106785  Spindle Drive Kit, 61”

ITEM   PART NO.   QTY     DESCRIPTION
1 ........ 539106778 .....1 ........ 42 SHIELD W/DECALS
.......... 539106779 .....1 ........ 48 SHIELD W/DECALS
.......... 539106780 .....1 ........ 52 SHIELD W/DECALS
.......... 539106781 .....1 ........ 61 SHIELD W/DECALS

2 ........ 539106739 .....1 ........ SPACER
3 ........ 539990629 .....1 ........ HCS 3/8 X 2.25 USED ON 48”/52”/61”
.......... 539976941 .....1 ........ HCS 3/8 X 1.25 (42” ONLY)

4 ........ 539991120 .....1 ........ HCS 7/16 X 2.5
5 ........ 539106723 .....1 ........ BELT-42
.......... 539106724 .....1 ........ BELT-48
.......... 539106725 .....1 ........ BELT-52
.......... 539106726 .....1 ........ BELT-61

6 ........ 539106744 .....1 ........ STACKED SHEAVE 42-48
.......... 539106745 .....1 ........ STACKED SHEAVE 52
.......... 539106746 .....1 ........ STACKED SHEAVE 61

7 ........ 539976979 .....1 ........ NUT 3/8 NYLOC
8 ........ 539106787 .....2 ........ STOP - USED ON 42” & 48” ONLY

1

2

3

4 5

6

7

8



22

Replacement Parts

540200817  Accessories, Auxiliary Engine

      PART NO. DESCRIPTION       QTY.
     540062092 Engine Mount          1
     540097154 Hose, 7” x 54”          1
     540097148 Hose, 7” x 48”          1
     540092531 Front Weight          1
     540200717 Small Parts Kit, including:          1

                 540097076 Hose Clamp          4
     540099611 Bolt, Hex, 3/8”-16 x 2-1/2”          2
     540000415 Washer, Flat, 3/8”          4
     540099065 Nut, Hex, Nylon Lock, 3/8”-16          2
     540002004 Nut, Hex, Nylon Lock, #10-24          2
     540000403 Washer, Flat, #10          2
     540001062 Screw, Slotted Rd Hd, #10-24 x 3/4”          2
     540061651 Throttle Cable          1



23

540200671  Boot for Gen II
540200818  Boot for Gen I
540200941  Boot for Gen II - 72” Deck

ITEM     PART NO.     QTY        DESCRIPTION
1 ........ 539200833 .....1 ........ Boot - Gen I
.......... 539200664 .....1 ........ Boot - Gen II & Gen II - 72” deck
2 ........ 539080652 .....1 ........ Deck bracket
3 ........ 539093814 .....1 ........ Boot rod, 14"
4 ........ 539099046 .....4 ........ Washer, 5/16
5 ........ 539099077 .....2 ........ Bolt, 5/16-18 x 1
6 ........ 539099079 .....2 ........ Nut, 51/6-18, nylock
7 ........ 539099082 .....1 ........ Cotter pin, #13

1 2

3

4
5

6
7

Replacement Parts



24

540200798  Custom Kit for Mini

Replacement Parts

Hitch

HITCH

Parts List
540200809 Hitch ................................... 1
540099020 3/8” x 1-1/4” Hex Bolts ........ 2
540000415 3/8” Flat Washers ............... 4
540099065 3/8” Nylon Lock Nuts ........... 2
540099031 1/2” x 1-1/4” Hex Bolts ........ 4
540000427 1/2” Flat Washers ............... 8
540093082 1/2” Nylon Lock Nuts ........... 4

Holddown Bar

Clamp Plate

Front Weight Bar
Front Weight

FRONT WEIGHT BAR

Parts List
540200810 Front Weight Bar ............. 1
540092747 Clamp Plates .................. 2
540092731 Holddown Bar.................. 1
540099065 3/8” Nylon Lock Nuts ....... 4
540001765 3/8” x 3” Hex Bolts ........... 4
540000415 3/8” Flat Washer ............. 8
540099616 #11 Cotter Pin ................. 2
540099668 3/8” x 1” Clevis Pin .......... 2



25

540200792  Custom Kit for  Gen II
540200927  Custom Kit for Gen II - 72” Deck

Replacement Parts

HITCH

Parts List
540200749 Hitch ....................................1
540099020 3/8” x 1-1/4” Hex Bolts ........4
540000415 3/8” Flat Washers ...............8
540099065 3/8” Nylon Lock Nuts ...........4
540099031 1/2” x 1-1/2” Hex Bolts ........4
540000425 1/2” Flat Washers ...............8
540093082 1/2” Nylon Lock Nuts ...........4
540099611 3/8” x 2-1/2” Hex Bolts ........2
540200788 Hitch Spacer, Blk Fin. ..........2

Nuts to Outside
Hitch Spacer

Hitch Spacer

Hitch

Skid Plates

FRONT WEIGHT BAR

Parts List
540020255 Front Weight Bar .............. 1
540200921 Front Weight Bar,

72” deck ............................ 1
540092519 Clamp Plates .................... 2
540092731 Holddown Bar ................... 1
540099065 3/8” Nylon Lock Nuts ......... 4
540099113 3/8” x 3-1/2” Hex Bolts ...... 4
540000415 3/8” Flat Washer ............... 8
540099616 #11 Cotter Pin ................... 2
540099668 3/8” x 1” Clevis Pin ............ 2

Holddown Bar

Front Weight

Clamp Plate

Front Weight Bar



26

540200799  Custom Kit for  Gen I

Replacement Parts

Holddown Bar

Front Weight

Clamp Plate

Front Weight Bar

Hitch

Locknuts to inside

HITCH

Parts List
540200828 Hitch ............................... 1
540099031 1/2” x 1-1/2” Hex Bolts ... 6
540000425 1 /2” Flat Washers ......... 12
540093082 1/2” Nylon Lock Nuts ...... 6

FRONT WEIGHT BAR
Parts List
540020255 Front Weight Bar .................. 1
540092519 Clamp Plates ........................ 2
540092731 Holddown Bar ....................... 1
540099065 3/8” Nylon Lock Nuts ............ 4
540099697 3/8” x 4-1/2” Hex Bolts .......... 4
540000415 3/8” Flat Washer ................... 8
540099616 #11 Cotter Pin ....................... 2
540099668 3/8” x 1” Clevis Pin ............... 2



27

540200942  Custom Kit for  iZ

Replacement Parts

FRONT WEIGHT BAR

Parts List
540200932 Front Weight Bar .................. 1
540200934 Clamp Plates ........................ 2
540092731 Holddown Bar ....................... 1
540099065 3/8” Nylon Lock Nuts............. 4
540990591 3/8” x 4-1/2” Hex Bolts .......... 4
540000415 3/8” Flat Washer ................... 8
540099616 #11 Cotter Pin ....................... 2
540099668 3/8” x 1” Clevis Pin................ 2

Holddown Bar

Front Weight Bar

Front Weight

Clamp Plate

HITCH

Parts List
540200809 Hitch .................................... 1
540099020 3/8” x 1-1/4” Hex Bolts ......... 2
540000415 3/8” Flat Washers ................ 4
540099065 3/8” Nylon Lock Nuts ............ 2
540099031 1/2” x 1-1/4” Hex Bolts ......... 4
540000427 1/2” Flat Washers ................ 8
540093082 1/2” Nylon Lock Nuts ............ 4

Hitch



28

Replacement Parts
540200803  Spindle Drive Fan Assembly

1

2

3

4

6

7

8

9

10
11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30
31
32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

23

28

27

29
28

29

28

15

27

21

14



29

Replacement Parts

ITEM     PART NO.     QTY        DESCRIPTION
1 ........ 539106752 .....1 ........ FAN COVER W/DECALS
2 ........ 539106693 .....1 ........ UPPER HOUSING
3 ........ 539106706 .....1 ........ LOWER HOUSING
4 ........ 539106786 .....2 ........ BEARING WITH COLLAR
6 ........ 539106707 .....1 ........ FAN WLDMT.
7 ........ 539102691 .....5 ........ FLANGETTE
8 ........ 539990613 .....1 ........ NUT, 3/8-16, FLANGE
9 ........ 539106711 .....1 ........ SHEAVE FLOOR
10 ...... 539106713 .....1 ........ SHEAVE, 4”
11 ...... 539990563 .....1 ........ BOLT, 3/8-16 X 1
12 ...... 539106715 .....1 ........ IDLER ARM
13 ...... 539101836 .....1 ........ SLEEVE BUSHING
14 ...... 539990546 .....2 ........ NUT, 3/8-16, CTR. LOCK
15 ...... 539990629 .....2 ........ BOLT, 3/8-16 X 2 1/4
16 ...... 539990655 .....1 ........ BOLT, 3/8-16 X 1 1/2
17 ...... 539990517 .....1 ........ WASHER, 3/8
18 ...... 539990122 .....1 ........ WASHER, 3/8, SAE
19 ...... 539102535 .....1 ........ GREASE CAP
20 ...... 539100472 .....3 ........ BOLT, 5/16-18 X 1 1/4, CARRIAGE
21 ...... 539990184 .....13 ...... NUT, 5/16-18, CTR. LOCK
22 ...... 539990717 .....3 ........ NUT, 5/16-18, NYLOC
23 ...... 539990799 .....8 ........ BOLT, 5/16-18 X 5/8, CARRIAGE
24 ...... 539990208 .....1 ........ BOLT, 5/16-18 X 1
25 ...... 539990362 .....2 ........ SCREW, 1/4-20 X 5/8, SELF TAP
26 ...... 539106721 .....1 ........ IDLER
27 ...... 539990074 .....16 ...... BOLT, 1/4-20 X 3/4, CARRIAGE
28 ...... 539976978 .....16 ...... NUT, 1/4-20, NYLOC
29 ...... 539990598 .....14 ...... WASHER, 1/4
30 ...... 539990188 .....1 ........ WASHER, 5/16
31 ...... 539106801 .....1 ........ SPRING ROD
32 ...... 539106720 .....1 ........ SPRING
33 ...... 539101050 .....1 ........ VINYL GRIP
34 ...... 539990037 .....1 ........ COTTER PIN 3/32 X 3/4
35 ...... 539100141 .....1 ........ BOLT, 7/16-20 X 1 1/2
36 ...... 539106504 .....1 ........ HEAVY WASHER
37 ...... 539990247 .....1 ........ LOCKWASHER, 7/16
38 ...... 539106810 .....1 ........ CLAMP
39 ...... 539106809 .....1 ........ BEARING PLATE
40 ...... 539106811 .....1 ........ BELT GUIDE
41 ...... 539106812 .....1 ........ BACKING
42 ...... 539102067 .....1 ........ KEY 1/4 X 3/4 SQ.
43 ...... 539106751 .....1 ........ SUPPORT
44 ...... 539106748 .....1 ........ HOSE
45 ...... 539097076 .....3 ........ HOSE CLAMP
46 ...... 539976979 .....1 ........ NUT, 3/8-16, NYLOC


	Repair Parts
	Main Assembly
	Top/ Frame Assy.
	Top Assembly
	Vacuum Assy.
	Spindle Drive Kits
	Accessories - Aux. Engine
	Deck Boot
	Mini Custom Kit
	Hitch
	Front Weight Bar

	Gen II Custom Kit
	Hitch
	Front Weight Bar

	Gen I Custom Kit
	Hitch
	Front Weight Bar

	iZ Custom Kit
	Hitch
	Front Weight Bar

	Spindle Drive Fan Assy.
	Parts List





